CONTENTS

B R

MISCELLANEOUS COVERS(1)

MISCELLANEOUS COVERS(2)

MISCELLANEOUS THREAD EYELETS

MISCELLANEOUS BUSHINGS & EYE GUARD

MAIN SHAFT DEIVING MECHANISM

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM

NEEDLE BAR MECHANISM

PRESSER FOOT MECHANISM

SPREADER MECHANISM

LOOPER DRIVING MECHANISM

FEED DRIVING CONTROL MECHANISM &NEEDLE GUARD

FEED DRIVING MECHANISM

DIFFERENTIAL FEED RATIO DEVICE

LUBRICATING MECHANISM

COMPACT-SIZE SERVO MOTOR & ATTACHMENT

MR AAE(]) 1
M TR AKAE(2) 2
Wk R 3
FEEEREBE 4
ER TS /R 5
DX VTS T T Y 6
Stk Ak 7
JEE Jp 4 A 8
LA £) st AR 9
T 4 4t B ) Al 10
TR 4t ¥ 3% 0 B B o Bk 11
A AL RS §) Ak 12
# ) Be & 3 AR 13
b AR 14

T BERGHMMEEEB B 15






MISCELLANEQUS COVERS (1) BREAECL) 1

Ref. Parts Amt .

No. No. Description E e Req .
1 VAO1 Top Cover & 1
2 Sva222 Screw ( M4-0.7x12)) R4 11
3 FA22 QOil Ring EydssoR MR 1
4 FA21 Oil Sight Window FidgE 1
5 VAO05 Top Cover Gasket EEFEHE 1
6 FA12 Emblem ErAn 2
7 RV09 Head Cover Seal Plug Jizde - 1
8 VAQ8 Head Cover Gasket FHIEZEIHE 1
9 VAQS Head Cover FE 1
10 FAOB Brand Name Plate NGIE =400 1
11 FA11 Rivet ( 2x5) T 4
12 HO112 Cylinder Side Cover Casket EliEENEEETS 1
13 HO113 Cylinder Side Cover ( Upper ) ElEE=iES 1
14 HO0114 Cover Latch Spring R 1
15 Sv208 Screw ( M3-0.5x4.5 ) IR S 1
16 HO116 Cylinder Side Cover ( Lower ) ElEENEIES 1
17  MDAO080 Screw ( M3-0.5x8 ) £ 3
18 VA18 Side Cover Hinge Pin NEETESE 2
19 H0119 Cylinder Side Cover Hinge ElEiEE RN 1
20 Sv217 Screw ( M3-0.5%8 ) 1884 2
21 HO0121 Machine Frame Unit e L 1
22 SF251 Screw ( M8-1.25%20 ) B 4
23 H0123 Model Plate ( See the below) RGeSy ke 1
24 Sv232 Screw ( M4-0.7x10) T 1
25 VA26 Fixed Plate B E E Bk 1
26 VA27 Magnet Holder s 1
27 VA28 Machine Frame Supporting Bar HEBE IS () 3
28 VA29 Oil Reservoir Gasket TR 1
29 SF160 Screw ( SM3/8-24x12 ) B 1
30 RF25 Oil Ring BEVRR A0 iHhER 1
31 VA32 QOil Reservoir R 1
32 H0132 Plug BlIg$REH 1
33 H0133 Seal Plug §R3E 1
34 HO0134 Seal Plug HEEEMIRE () 1
35 H0135 Lower Cylinder Bed BE T H 1
36 SF231 Screw ( M5-0.8x14 ) B 4
37  H0137 Oil Reservior Gasket Uit 33 1
38 H0138 Seal Plug IR T 1
39 H0139 Knock Pin Eitpreg ] 2



I "y
4#00 LS nv '

O N
e \\ s
sy LAY 7
AN

SIS R

e I )

A
L/

S 1
)

-
»




MISCELLANEOQUS COVERS (2)

Ref, Parts .
No. No. Description 7 Reg .

1 H0201 Cloth Plate( Large ) Balrs 1
2 Sv223 Screw ( M4-0.7x14) B A5 2
3 Sv224 Screw ( M4-0.7x7 ) P45 6
4 Sva228 Screw ( M4-0.7x8 ) oS 2
5 H0205 Crank Chamber Cover = & 1
6 H0206 Crank Chamber Cover Gasket =% 1
7 RV09 Seal Plug B 4
8 VB08 Rear Cover %= 1
9 VB09 Rear Cover Gasket HE 1
10 SV232 Screw ( M4-0.7x10 ) B L4 6
11 VB11 Needle Bar Guard FHArEE 1
12  MDPO080 Screw ( M3-0.5x8 ) LS 2
13 HC213 Supplementary Slide Cover Vi EhE 1
14  MFB080 Screw ( M4-0.7x8 ) RS 2
15 H0215 Stitch Plate Support FHR T SE 1
16 VB16 Knock Pin EHH 2
17 H0217 Positioning Bushing EfiHEE 1
18 MDBO060 Screw ( M3-0.5x%6 ) 2% 2
19 H0219 Knock Pin EE 1
20 VB23 Fabric Guide ( Left) BHIRE(E) 1
21 SF205 Screw ( M2.6-0.4x5 ) AR 2
22 vB22 Fabric Guide ( Right ) HAARE) 1
23 Sv221 Screw ( M4-0.7x8 ) R & 4
24 GB41 Front Cover Hinge EIE e 1
25 Sv225 Screw (M4-0.7x8 ) B 44 1
26 Sv226 Screw ( M4-0.7x6 ) <33 1
27 Sv227 Screw ( M4-0.7x5) 5539 1
28

29 vB29-1 Conical Spring Washer S EE 2
30 H0230 Front Cover ( Lower ) B KR 1
31 NF27 Nut LA =] 1
32  MFZ100 Screw (M4-0.7x10) KR4 1
33  H0233-1 Front Cover ( Upper ) HiiZ JHEE 1
34 Sv211 Screw ( M3-0.5x6 ) Bk 3
35 VA14 Cover Latch Spring MR 1
36 Sv229 Screw ( M4-0.7x7) 4% 1
37 GA22 Screw ( M4-0.7x6 ) B k4 1
38 SV239-1 Screw ( M4-0.7x8 ) ¥4 2
39 F0239 Thread Take-up Cover ( Front ) oy e 1
40 SV215 Screw ( M3-0.5x5) FELR 1
41 F0241 Shaft Sprocket Cover BsREE 1
42 VvB28-0 Washer - 2
43 SV231 Screw ( M4-0.7x18 ) B2 &% 2






MISCELLANEOUS THREAD EYELETS RER A A 3

Ref. Parts Amt.

No. No. Description 3 &h £ i Req .
1 FK20 Thread Tension Spring Cap (R EARAE JT RS (RT) 2
2 FK19 Tension Spring Disc Support JE fjIREsENg 5
3 VCO03 Needle Thread Tensoin Spring S8R f) 3
4 FK20-1 Thread Tension Spring Cap (B) ierE R (8) 3
5 VCO05 Top Cover Thread Tension Spring FAREE f 2
6 FJ21 Thread Tension Spring Retainer iR E R T 5
7 FK12 Felt BL 5
8 FK14 Tension Disc TE J7iBERRR (A 10
9 VCO09-1 Tension Post F8RiE SR 5
10 VvC10 Tension Post Ferrule EBET TR 5
11 VC11 Tension Disc Separator FERE S BEIRS R AR T 1
12 vC12 Tension Disc Eyelet FBER R AR 5
13 VC13 Thread Lead-in Guide BERE 5
14 vC14 Tension Post Support B8R S7H AR 1
15 Sv221 Screw ( M4-0.7x8 ) R 13
16 vC16 Top Cover Thread Eyelet ( Left ) FEfis iR () 1
17 VC17 Thread Eyelet Pipe ( Long ) BEHEE(E) 1
18 VvC18 Thread Eyelet Pipe ( Short ) GRS () 1
19 Sv227 Screw ( M4-0.7x5) AR 2
20 VC20 Thread Eyelet Pipe Stay ESREHEE ERE 1
21 VvC21 Thread Guide Plate B 1
22 VC22 Top Cover Thread Eyelet ( Right ) T AR (5 1
23 WF04 Washer B 2
24 F0324 SP Device , Complete Set FrRliiy=1 5| 1
25 VC25 SP Cover Rty 1
26 vVC26 Felt BERA 1
27 F0327 Needle Thread Eyelet HEgiBma 1
28 SF111 Screw ( SM9/64-40x%6.7 ) P44 2
29 VvC29-1 Needle Thread Guide AR - 1
30 VC30 Guide Pin [EEER 1
31 VC31 Needle Thread Evelet BEamEEns 1
32 Svae2 Screw ( M6-1.0x10) B 5% 1
33 VC33 Needle Thread Retainer Support $HER9E TIRBEE TR (/N 1
34 VC34 Thread Retainer Disc Support $HEREE 8 1
35 VC35 Needle Thread Retainer Dise SRR SRR MR (/)N) 1
36 VC36 Needle Thread Retainer Spring $TERE S HEE 1
37 Sv108 Screw ( SM1/8-44 ) A% 1
38 VC38 Top Cover Thread Guide AR B 1
39 VC39 Suppiementary Thread Guide R B R B 1
40 VC40 Tension Post P EfisEoE g% #E kT 1

* Ref. No. 41 to 67

----- See the following page



MISCELLANEOUS THREAD EYELETS 3
Ref. Parts Amt
No. No. Description 7= & Req .
41 FC24 Supplementary Tension Disc FEfEEEA ) 4
42 VC42 Supplementary Tension Spring THE 2
43 VC43 Nut A=t 1
44 F0344 Connection e 1
45 VC45 Thread Take-up Eyelet Bracket PR e 1
46 VC46 Looper Thread Eyelet TashEEk 1
47  SV218 Screw ( M3-0.5) #E 4 1
48 VC48-1 Thread Take-up Eyelet Holder BB 1
49 VK48 Washer )= 1
50 VB29-1 Conical Spring Waher B HEEYR 1
51 SV240 Screw ( M4-0.7 ) 55 1
52 VC53-1 Looper Thread Guide T EFSEFE AR 1
53 Sv214 Screw (M3-0.5) LR 4
54 SV206 Screw ( M2.5-0.45%x3.5) 4% 5
55 VC55 Thread Take-up Eyelet { Right ) FEE () 1
56 VC57 Thread Take-up Eyelet ( Left) SRR (D) 1
57 VC58 Latch Spring PEEYEE 1
58 VC59 Thread Take-up Cover ( Rear) BEEEER) 1
59 SF224 Screw ( M4-0.7 ) iR 2
60 F0360 Looper Thread Eyelet ( Center ) TEF AR SRR () 1
61 VC62 Looper Thread Eyelet ( Right ) TEf SR IEER () 1
62 FA10-4 Needle Thread Eyelet SHEBLRRIN 1
63 SF221 Screw ( M4-0.7x20 ) 5k 2
64

65 VC25-1 Sp Container Cover e Sast i B 1
66  PF10-1 Pin 7e, 0048 2
67 F0367 Thread Eyelet Support SR 3

x Ref .No. 1 to 40

----- See the preceding page.






MISCELLANEOUS BUSHINGS & EYE GUARD EEEBENERSE 4

Ref. Parts Amt.

No. No. Description J2 3 i £ it Reg .
1 VDO1 Needle Bar Bushing ( Upper) HEEE (M) 1
2 VD02 Needle Bar Bushing ( Lower ) HEEE(N) 1
3 vDO03 Persser Bar Bushing Bhes 1
4 vDO04 Oil Seal 1R 1
5 VD05 Spreader Driving Bar Bushing FERiRES R EY 1
6 VD06 QOil Seal Jislis= 1
7 VD07 Spreader Driving Shaft Bushing ( Left ) FEmRAS R B HEIES (A£) 1
8 vDO08 Spreader Driving Shaft Bushing ( Right ) e AS R R BRI EE () 1
9 VD09 Foot Lifter Lever Bushing KRB EE 1
10 VD10 Needle Thread Take-up Bushing ( Front) HBEEEET(FD 1
11 VD11 Needle Thread Take-up Bushing ( Rear) SHEESBEES (%) 1
12 H0412 Lower Shaft Bushing T EEE 1
13 H0413 Lower Shaft Bushing EipsHaEEY 1
14 H0414 Differential Feed Bar Shaft Bushing (Right) & EEEEEE (5H) 2
15 H0415 Differential Feed Bar Shaft Bushing (Left) ER EHEEEIES () 1
16 H0416 Feed Bar Lift Shaft Bushing ( Left) EEREE B EERIEE (4) 1
17 H0417 Feed Bar Lift Shaft Bushing ( Right ) EEhgk B EEBEES (5) 1
18 VD21 Seal Plug 1k EZE 2
19 vD19 Looper Driving Shaft Bushing ( Front ) FASHE BRI E S (§]) 1
20 vD20 Looper Driving Shaft Bushing ( Rear ) N opHEEEES (%) 1
21 H0421 Micro Differentaiai Feed Adjustment Bushing (Left) EREEEIES (5 1
22 H0422 Micro Differentaial Feed Adjustment Bushing ( Right ) F&FHZ=EEIES (1) 1
23 H0423-1 Rocker Shaft Bushing e 1
24 H0424 Feed Bar Lift Shaft Bushing ( Rear) BR B EHEEhES (%) 1
25 H0425 Seal Plug FHIRE 2
26 vD32 Oil Seal 1R 1
27
28 VD22 Eye Guard, Complere Set HEOsEE 1
29 SV262 Screw ( M6-1x10) e 1
30 vD23 Eye guard Bracket HHEETERE 1
31 Sv126 Screw ( SM11/64-40 ) Lk 1
32 FA26 Conical Spring Washer Y B 1
33 VD27 Eye Guard Holder HEHE L 1
34 FA24 Washer g2 1
35 SV104 Screw ( SM3/32-56x5) iR 2
36 vD25 Eye Guard HEHEN 1
37 NF12 Nut pEAis 1






MAIN SHAFT DRIVING MECHANISM 5

Ref. Parts Amt .

No. No. Description E Tl Req .
1 VEO1 Pulley it 1
2 Sv261 Screw ( M6-1x8 ) BRER () 4
3 SV264 Screw ( M6-1x8 ) B 5L 1
4 VEO04-1 Timing Belt i & 1
5 G0505 Shaft Sprocket ( Lower ) B R R 1
6 SvV257 Screw ( M5-0.8x7 ) P54 1
7 SVv250 Screw ( M5-0.8x5) HE 4% 5
8 VE06 Ball Bearing ( Right ) WEEEEZAR () 1
9 VEOQ7 Retaining Ring O 1
10 GEO7 Main Shaft Sprocket ( Lower) T Eaiss s 1
11 SF240 Screw ( M6-1x6) LS 5
12 VEQ9 Retaining Ring g 1
13 VE10 Ball Bearing ( Middle ) BRI (H) 1
14 VE11 Lower Shaft ( Right ) MMEShER (1) 1
15 VE12 Oil Pump Driving Worm HEEHEEE 1
16  HO0516 Counterweight ( Smalt ) T EC 1
17 Sv227 Screw ( M4-0.7x5) ;55 2
18 GE11 Ball Beanng ( Left) B (E) 1
19 H0519 Lower Crankshaft T dh 1
20 SV260 Screw ( M6-1x5) 4% 2
21 H0521-1 Lower Shaft ( Left ) T EhER ) 1
22
23 G0542 Thread Take-up Shaft Sprocket ( Upper) iR 1
24 VE21 Retaining Ring 18R 2
25 VE22 Ball Bearing RIS 1
26 F0526 Looper Thread Take-up Shaft TristiEEE i 1
27 VE25 Adapter ( Left ), C . Set BIERHE () 1
28 VE26 Ball Bearing BE32 Sy I 1
29 VE27 Collar fhE 1
30 F0530 Looper Thread Take-up TLITiR e 1
31 SF142 Screw ( SM7/32-32x4 ) PEA% 2
32  GES9 Oil Seal ES 2
33 Sva7i Screw ( M6-1.0%6 ) FRER(SR) 1



2 alaatals.




UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM 6

Ref. Parts Amt.

No. No. Description 7= 4b e Req.
1 G0601-2 Handwheel F Aty 1
2 SF241 Screw ( M6-1x10 ) iicoP 2 2
3 SF240 Screw ( M6-1x6 ) P L4 12
4 VF04 Handwheel Mark FHE ARt 1
5 VEQB Ball Bearing TRk IZ K 1
6 VEOQ7 Retaining Ring g 1
7 GF07 Timing Belt RIS BRI B 1
8 GF08 Upper Shaft Sprocket ( Upper ) Eraferd b 1
9 VFO09 Upper Shaft F T ahEasa) 1
10 VEO09 Retaining Ring fUER 1
11 VE10 Ball Bearing R HREZ AR 1
12 VF12 Upper Shaft Joint F Fahfzod 1
13 Svaz21 Screw ( M4-0.7x8 ) iR 2
14 VE13 Counterweight (Small) Tl E s 1
15 VF15 Upper Crank Shaft | afied 1
16 VFO05 Adapter wHEE 1
17 VF17 Rubber Seat R B 1
18 VF18 Retaining Ring His 1
19 VF19 Ball Bearing 532 Seg 2N 2
20 SV275 Screw ( M8-1.25x16 ) 55 2
21 VF21 Connecting Rod EaLER 1
22 Sv223 Screw ( M4-0.7x14 ) Bk 2
23 SF226 Screw ( M4-0.7x12 ) 55 2
24 Sv213 Screw ( SM1/8-44x8 ) #EER 2
25 VF25 Guide Fork N EHE 1
26 VF26 Driving Lever {HE) & 1
27 Sv26es Screw ( M6-1.0x16 ) AR 1
28 SV252 Screw ( M5-0.8x10) ¥Ei% 1
29 VF29 Washer iy = 1
30 VF30 Spacer B 1
31 VF31 Driving Shaft {8 Ffyd 1
32 VF32 Bracket s 1
33 SW06 Spring Washer HERRF 1
34 Sv253 Screw ( M5-0.8x16 ) IR E5 1
35 VF35 Needle Thread Take-up FHGIERR R 1
36 VF36 Top Cover Thread Take-up FEmsRiEsRAE 1
37 SV310 Screw ( M3.5-0.6x8 ) PR 2






NEEDLE BAR MECHANISM SHEEEES 7

Ref. Parts Amt .

No. No. Description 3 Tl % i Req .
1 VGO1 Needle Bar $HE 1
2 SF114 Screw ( SM9/64-40x7 5 ) W S5 1
3 VGO03 Needie Bar Thread Eyelet $HFE B REHE 1
4 FO704 Needie Bar Bracket EAE RS L UES 1
5 SV232 Screw ( M4-0.7x10 ) IR A 1
6-1 VG240 Needle Clamp ( 240) $HE(28+4.0)

6-2 VG248 Needle Clamp ( 248 ) $H8(2814.8)

6-3 VG356 Needle Clamp ( 356 ) $HEE(34$15.6) 1
6-4 VG364 Needie Clamp ( 364 ) $185(38t6.4)

6-5 VG464 Needle Clamp ( 464 ) $T85(4816.4)
7 uy128 Needle (UY128 GAS) $t 3
8 SF106 Screw ( SM1/8-44 x 2.7 ) LA 4
9 FC38 Top Cover Thread Eyelet L EmER AR 1

10-1 VvG40211 Stitch Plate ( 240 ) $THR(2814.0)

10-2 VG48211 Stitch Plate ( 248 ) $HR(2814.8)

10-3 VG56311 Stitch Plate ( 356 ) $HH(38F5.6) 1

10-4 VG64311 Stitch Plate ( 364 ) R (3Et6.4)

10-5 VG64411 Stitch Plate ( 464 ) $HI(4516.4)
11 Sv215 Screw ( M3-0.5x5 ) $HHIZ 44 2
12 SF205 Screw ( M2.6-0.4x5) 12 4 1
13 F0712 Counterweight , Complete Set TR B il AE 1
14 vG14 Counterweight SEEDEE YR 1
15  SVv252-1 Screw ( M5-0.8x9 ) [ A 1
16 VG16 Connecting Rod Ring SEEL R B 1
17 FO717 Connecting Rod EE 1
18 FO716 Connecting Rod , Complete Set HEE 1
19 VG19 Roller Bearing 229 7 N 1
20 VG20 Connecting Rod Pin HRGE 1
21 vG21-1 Eyelet Spring $HEEETE RS 1
22 F0722 Needle Bar Guide $HHEEMTERY 1
23 vVG22 Slide Block $HIXELIEH 1
24 WFO03 Washer Eoa)= 2
25  Sv247 Screw ( M4-0.7%20) W2 2
26 VG36 Fabric Guide ( Left) HEIR(E) 1
27 VG35 Fabric Guide ( Right ) HEERE) 1
28  Sv102 Screw ( SM3/32-56%3.5 ) B2 4 2



\ A
< A ®
- N PAERN Py > / /v/
= /
(B / \ AN © \ <
o @ VR o
3P /P \ / \ _
-t (4 < / \
\ \ /
A NA L7 \ / @ < )
/N AR \ / A 7
/ \ — \ / A
\\ N @ / \\ \ nAnW
/ AN v aﬂ\ \ /
o @
[as i ¥
\
\ 3
X
— @
™
o
125)

\l’)
& —
|

7 }/)}?//)l/))//}//)JJJ)/ A
g i - - — — —
SORRRRISB RS- -
\
\ et




PRESSER FOOT MECHANISM B RS 8

Ref. Parts Amt .

No. No. Description )3 dis b it Req .
1 VHO1 Presser Spring Regulator B IR Ei s 1
2 VHO3 Lock Nut e 1
3 VHO04 Presser Bar Spring ( Outer ) JER FAll A2 58 B ( %) 1
4 VHO5 Presser Bar Connecting Bracket BR A [ 52 1
5 SF124 Screw ( SM11/64-40%x10.5) 12 4 1
6 Sv223 Screw ( M4-0.7x14) B2 3
7 VHO7 Presser Bar Guide ElEE E 1
8 VHO0S Presser Bar Spring ( Inner) JER AT R BB (1) 1
9 VH10 Presser Bar BRI 2 1
10 VH11 Oil Protector Ring WBH 1
11 VH12 Collar (9 x 17 x 7mm ) fH &5 1
12 SF228 Screw ( M4-0.7x4 ) I &4 1

13-1 VH240 Presser Foot , Complete Set ( 240 ) BRI 2%t4.0)

13-2 VH248 Presser Foot , Complete Set ( 248 ) JRIIAH (2414 .8)

13-3 VH358 Presser Foot , Complete Set ( 356 ) ERFAIAH (3815.6) 1

13-4 VH364 Presser Foot , Complete Set ( 364 ) BRI (3816.4)

13-5 VH464 Presser Foot , Complete Set ( 464 ) BRIAIFH (4816.4)
14  SF116 Screw ( SM9/64-40x8 ) IR 1
15 VH16 Presser Foot Spring ( Left) BRREE ) 1
16 VH54 Upper Rresser Foot R FAl 98 1
17 VH55 Lower Presser Foot R Bl S 1
18 SV103 Screw (SM3/32-56x5 ) I #4 4
19 VH20 Presser Foot Hinge Pin BRI &S SiEss 1
20 NV11 Lock Nut SR b e 1
21 VH21 Presser Foot Spring G E=a 1
22 SV109 Screw ( SM1/8-44x10) BE % 1
23 VH24 Presser Foot Spring ( Right ) BRI () 1
24 SV206 Screw ( M2.5-0.45x3.5) BEZ 1
25 VH26 Fabric Guide ( Long) SENF 1
26 VH27 Lifter Link R EAR 1
27  SF134-1 Screw ( SM3/16-32) B2 4% 2
28 VH29 Lifter Link Lever B EAATRI 1
29 VH30 Fastener Pin EE 1
30 VH31 Lifter Spring BHHE 1
31 VH32 Collor ( Bmmx16mmx8mm ) FALR 2
32 SF222 Screw ( M4-0.7x6 ) 2 Sk 4
33 VH34 Lifter Shaft [BR Pl 71 F iy 1
34 VH35 Intermediate Lever TR 1
35 SF231 Screw ( M5-0.8x14 ) 12 1
36 EF03 Retaining Ring IR ETW-3 2
37 VH39 Connecting Pin AL 2
38 VH40 Connecting Plate AL 2 1
39 VH41 Lifter Lever ( Small ) BAIER ) 1
40 SF240 Screw ( M6-1x6 ) B2 1

* Ref. No. 41 to 53

- + + + See the following page



PRESSER FOOT MECHANISM bl LA 8
Ref. Parts Amt .
No. No. Description 7 A %4 i Reqg .
41 VH42 Lifter Lever AN 1
42 VH43 Lifter Lever Stop BARRALE 1
43 SF114 Screw ( SM9/64-40x7 ) [z 3
44 VH46 Tension Release Lever b IR 1
45 GH47 Safety Spring TR 1
46  VHA48-1 Tension Release Shaft B TR ik 1
47 VH49 Vibration Absorb Spring [ 2 1
48 VHS50 Thread Chain Cutting Knife Z43 7] 1
49 Sv102 Screw ( SM3/32-56x3.5 ) [ic2$ 1
50
51 SF106 Screw ( SM1/8-44x2.8) T ke 1
52 VH52 Fixed Plate HiEEREF 2
53 VH53 Left Presser Foot Presser TIEALE & 2

% Ref No. 1 to 40

----- See the preceding page.






SPREADER MECHANISM T EFER e 9
Ref. Parts Amt.
No. No. Description = At Req .

1 VI01 Connecting Rod . Complete Set AW 1
2 Vio2 Eccentric =T 1
3

4 FH19 Roller Bearing BEHEAK 1
5 VIo5 Connecting Rod BEAREG HAE 1
6 VIo6 Retaining Ring i 1
7 Sv221 Screw ( M4-0.7x8) P45 1
8 Vios Washer A 1
9 VI09 Adjusting Lever Pin GIE: =% 1
10 WF06 Washer S 1
11 NF31 Nut (M6-1.0) el =] 1
12 Vi12 Collar ( 12mm x 18mm x 7mm ) s 1
13 SF222 Screw ( M4-0.7x6 ) BREL 2
14 Vi14 Adjusting Lever oA R 1
15 Sv268 Screw ( M6-1.0x16 ) A8 1
16 VI16 Driving Shaft T &hdh 1
17 VI17 Rocking Arm e 1
18 SF240 Screw ( M6-1.0x6 ) B 44 4
19 Vi19 Rocking Pin SRR 1
20 VI20 Spreader Bar st 1
21 Vi21 Bushing Ring #qH 1
22 Vi22 Collar (10 x 18 x 7mm ) EfIEhE 1
23 SF228 Screw ( M4-0.7x4 ) R4 2
24 Vi24 Spreader Holder SEa iR R R 1
25 VI25 Spreader B R 1
26 Sv222 Screw ( M4-0.7x12) HE 55 2



10

<>




LOOPER DRIVING MECHANISM

10

Ref. Parts Amt .
No. No. Description )3 e o Req .

1 VJ0o1-1 Looper BNk 1
2 SV310 Screw ( M3.5-0.6x8 ) T ke 1
3 H1003-1 Looper Holder FEAR LI 1
4 MEAO050 Screw { M3.5-0.6x5) BE &k 1
5 VJ05 Spacer ( Fiber) LB 3
6 H1006 Looper Bar Bushing TS ERB IR E () 1
7 SV264 Screw ( M6-1x8) BE &k 2
8 VJos Looper Thread Eyelet 1B 1
9 Svz210 Screw ( M3-0.5x4 ) I s 1
10

11 Vdi2-1 Looper Bar Guide TS ER Bl d e 1
12 VJ13-1 Slider N gy ) 1
13 H1013 Slider Holder (L) WEWRE T (L) 1
14 MFB100 Screw ( M4-0.7x10 ) I % 2
15 VJ17 Slider Presser T {5 R R 1
16 SF228 Screw ( M4-0.7x4 ) T ke 1
17 VJ19 Silder Presser EHER 2
18 VJ20 Seal Piug HEAZE 1
19 VJ21-1 Looper Bar R Sl 1
20 H1020 Looper Bar Guide Shaft FLstEREEEER) 1
21 SV254 Screw ( M5-0.8x30) B2 K5 1
22 VJ25 Washer g 2
23 VJ26 Looper Rocker Adjusting Pin TajstEs s 1
24 VJ27 Roll Pin T8 1
25 NV12 Nut R 1
26 VJ29 Looper Rocker Connecting Rod , C . Set Fo)stHE B EA 1
27 F1027 Looper Rocker Regulating Eccentric TRgHEE R L& 1
28 Sv250 Screw ( M5-0.8x5 ) icA4 Y 1
29 VJ32 Roller Bearing HErah& 1
30 VJ33 Looper Rocker Connecting Rod TR EEAAREEAR 1
31 VJ34 Looper Connecting Rod B2 TR 1
32 Sv223 Screw ( M4-0.7x14) R S 4
33 VJ36 Oil Splashier A 1
34 VJ37 Guide Fork TENL 1
35 SV122 Screw ( SM11/64-40%9 ) e 2
36 VJ39 Looper Driving Lever T ERENAR 1
37 VJ40 Seal Plug E 1
38 H1038 Looper Rocker Arm RNAE -2 1
39 Sv270 Screw ( M6-0.75x15)) B Sk 1
40 VJ43 Thrust Plate HE 88 1
41 VJa4 Thrust Roller Bearing HE ST EESH B AR 1
42 F1042 Looper Driving Shaft VAR 1
43 F1043 Driving Washer HE 8B (/)N 1
44  MIP080 Screw ( M6-1.0x8 ) g 4t 2
45 H1045 Slide Holder ( Right ) ELIEROE) 1
46  F1046 Washer B4 1
47 SWo6é Spring Washer MER 1
48 Sv252 Screw ( M5-0.8x10 ) BE 1



11




FEED DRIVING CONTROL MECHANISM & NEEDLE GUARD 1

Ref. Parts Amt .

No. No. Description %3 T Req .
1 H1101 Feed Lift Lever 2RI ERAE 1
2 Sv250 Screw ( M5-0.8x5 ) = 6
3 VKO3 Connecting Red Pin EHIS 1
4 Sv242 Screw ( M4-0.7x3 ) 42 5
5 H1105 Feed Lift Connecting Rod B ARGERR 1
6 VK06 Retaining Ring EiNs= 2
7 H1107 Roller Bearing BETELAR 2
8 H1108 Feed Eccentric ZELER L& 1
9 SF240 Screw ( M6-1.0x6 ) ¥4k 5
10 H1110 Feed Connecting Rod oy SB=RcL = 1
11 VK11 Connecting Rod Pin EHRE (B) 1
12 H1112 Needle Guard Eccentric TEE HR-Ud (D) 1
13 MFRO050 Screw ( M4-0.7x5 ) i 3
14 H1114 Needle Guard Lever ( Front) TES TR R B AR (R 1
15  H1115 Needle Guard Connecting Shaft (D) JASHE 1
16 H1116 Connecting Bushing sEigahE 1
17 H1117 Needle Guard Holder ( Rear ) B8 EEE () 1
18 MDP040 Screw ( M3-0.5x4 ) 44 1
19 H1119 Needie Guard ( Front ) TEHE&HA (B 1
20 H1120 Needle Guard Lever ( Rear) JESH SRR (1£) 1
21 H1121 Needle Guard Connecting Shaft ( Rear) (%) 1BSE e 1
22 H1122 Needle Guard Holder ( Rear ) JES$TEIERE (%) 1
23 GB37 Screw ( M4-0.7x8 ) FEAR 1
24 H1124 Needle Guard ( Rear) THEHE (%) 1
25 MDAO060 Screw ( M3-0.5x6 ) AR 1
26 H1126 Lever Link (Long ) RERE(E) 1
27 VK13 Lever Link ( Short) BEEE) 1
28 VK14 Connecting Rod Pin EERESS 1
29 VK21 Connecting Rod Guide AR 1
30 VK20 Control Bracket =R 1
31 H1131 Lever Link Pin T8 1
32 H1132 Retaining Ring 1B ETW-8 1
33 SF220 Screw ( M4-0.7x10) R4k 1
34 H1134 Differential Feed Shaft Lever LS ERTTRR 1
35 Vi08 Washer BhH 1
36 Sv221 Screw ( M4-0.7x8 ) B 44 1
37 VK24 Spring Holding Pin THEEHAR 1
38 VK22 Control Bracket Spring b 1
39 Sv252 Screw ( M5-0.8x10) & 4k 1
40 H1140 Control Lever Shaft Bushing IR E 1

* Ref. No. 41 to 64

----- See the following page



FEED DRIVING CONTROL MECHANISM & NEEDLE GUARD

1"

* Ref No. 1 to 40

----- See the preceding page.

Ref. Parts Amt.
No. No. Description & i Reg .
41 RV18 O Ring Oyt 1
42 VK28 Qil Seal HES 1
43 H1143-1 Control Lever Shaft T E AR 1
44 SV271 Screw ( M6-1.0x6 ) B 5 1
45 VK38 Differential Feed Control Lever EEIEHEE 1
46 SVv232 Screw ( M4-0.7x10) 1EAP S 1
47 16-34 Washer i 2
48 H1148 Stitch Length Graduations $HEE R ~T R R 1
49 SVv233 Screw ( M4-0.7x14) B fh 2
50 SV251 Screw ( M5-0.8x8 ) R 2

51 VK48 Washer = 2
52 VK42 Spacer &R (B 2
53 VK43 Conical Spring Washer I HER 1
54 VK44 Nut e 1
55 Svae7 Screw ( M6-1,M4.5-0.5) i f 1
56 VK23 Pin B EAT S 1
57  H1157 Control Link TR 1
58 VK31 Nut 5 [ B R E 1
59 VK32 Pin i 1
60 VK33 Adjusting Screw B L 1
61 RF21 O Ring ORUHER 1
62 VK34 Bushing gF 1
63 VK35 Adjusting Knob E i Eis ina 1 1
64 VK37 Stitch Length Indicator IR FrER 1



12

/



FEED DRIVING MECHANISM kL B BRI 12

Ref. Parts Amt .

No. No. Description E_ M # | Req .
1 H1201 Differential Feed Shaft = EhEg 1
2 H1202-1 Bushing BE 2
3 H1203 Roller Bearing {55 &y 1
4 H1204 Roller Bearing BBk AR 1
5 H1205 Main Feed Lever IR EHERE 1
6 SF225 Screw ( M4-0.7x10) T2 % 4
7 SCQO040 Screw ( SM9/64-40x4 ) E 1
8 H1208 Driving Connecting Pin EREEAR RS 2
9 H1209 Main Feed Bar Connecting F iR E EREEA 1
10 H1210 Driving Connecting Bushing EREEAT S EGD) 1
11 Sv223 Screw ( M4-0.7x14 ) B2 &5 1
12 H1212 Differential Feed Lever EEEE 1
13 SF106 Screw ( SM1/8-44x2.7 ) [ 1
14 H1214 Differential Feed Driving Connection ZEERE AT 1
15 WF03 Washer o 1
16 SV231 Screw ( M4-0.7x18) T 1
17 H1217 Driving Connecting Bushing EREEESE(R) 1
18 H1218-1 Guide Block ERIRE I 1
19  MDAO060 Screw ( M3-0.5%6 ) 1453 2
20 H1220 Differential Feed Bar EEREF BRI 1
21 H1221 Differential Feed Dog EERE 1
22 MDAO080 Screw ( M3-0.5x8) 3R Bk 2
23 H1223 Differential Feed Dog ( Middle ) =& 1
24 SF205 Screw ( M2.6-0.45x5) LEApoe 1
25 H1225 Main Feed Bar gk EEE 1
26 H1226-1 Main Feed Dog HeE(Ee) 1
27 H1227 Feed Lift Block ey S8=Recor: | 2
28 H1228 Seal Plug YHEH 2 1
29 H1229-1 Feed Lift Shaft A Fiy 1
30 H1230-1 Feed Rocker Shaft HE B ah 1
31 H1231 Collar R 4
32 MDPO080 Screw ( M3-0.5x8 ) 0 e 4
33 H1233 Main Driving Lever FEREI S 1
34 EFO3 Retaining Ring INE® ETW-3 2
35  H1235 Driving Shaft HRE)EAT 1
36 H1236 Driving Connecting Unit ERE)E RS 1
37 VE19 Seal Plug v S 25 1
38 H1238 Wick Clamp HE 1
39 H1239 Wick Clamp =1 1
40 MAAQ30 Screw ( M2-0.3x3 ) 4o 2
41 MBAQ20 Screw ( M2.5-0.45x%2 ) e 1






DIFFERENTIAL FEED RATIO DEVICE 13
Ref. Parts Amt.
No. No. Description J: T Req .
1 H1301 Fixed Block LAY E R 1
2 MJT250 Scrw ( M8-1.25x25 ) ke 1
3 H1303 Differential Feed Rocker EaEjLE 1
4 SF225 Screw ( M4-0.7x10 ) 244 4
5 H1305 Main Feed Rocker TigkEHEE 20mn 1
6 SCQ040 Screw ( SM9/64-40x4) i 3
7 H1307 Link Lever ( Small ) EE(N) 1
8 H1308 Stop Pin RS 2
9 H1309 Rocker Unit #E 15mn 1
10 H1310 Rocker Shaft o A-cg 1
11 H1311 Rocker Unit EE  18mm 1
12 GK13 Rocker Ring 13 ETW-6 6
13 H131341 Link Lever AR () 1
14  H1314-1 Differential Feed Adjusting Block R R 1
15 H1315 Stop Unit AR EN 1
16 Sv212 Screw ( M3-0.5x6 ) [ 2
17 H1317 Link Lever HEHE 1
18
19 H1319 Link Lever PEE: 1
20 H1320 Washer A 2
21 H1321 Connecting Rocker SEER(K) 1
22 H1322 L Bracket LRI 1
23 WFO04 Washer BE 2
24 Sv223 Screw ( M4-0.7x14 ) W 2
25 H1325 Screw e 1
26 H1326 Differential Feed Link Lever SEEEEE 1
27 SF240 Screw ( M6-1.0x6) 54 1
28 H1328 Differential Feed Shaft F= Bhg 1
29 MHRO050 Screw ( M5-0.8x5) BRER(S) 1
30  MHQO030 Screw ( M5-0.8x3 ) B A 3
31 H1331 Collar #hE 1
32 H1332 Pin & E$H 1
33 H1333 Spring HE 1
34 H1334 Differential Feed Control Lever FEEFEHIAE 1
35  H1335 Differential Feed Graduations XK 1
36 MFP160 Screw ( M4-0.7x16 ) BE S 2
37 H1337 Differential Feed Adjusting Screw TR 1
38 H1338 Differential Feed Nut FEFEE 1
39 H1339 Spring M 1
40 WFQ04 Washer h - 1
41 H1341 Retaining Ring HIE ETW-25 1
42 svae7 Screw ( M6-1 , M4.5-0.5) HE 1
43 H1343 Adjusting Nut Bk e 1
44 VK43 Conical Spring Washer HEFo TR 1
45 H1345 Stop Pin PR 1
46 Sv251 Screw ( M5-0.8x8)) T fh 2
47 VK438 Washer - 2
48 VK42 Differential Feed Lever Stop EEE 2






LUBRICATING MECHANISM A HIE A RS 14

Ref. Parts Amt .

No. No. Description PE i Req .
1 VMO01 Oil Receiver T 1
2 Sv221 Screw ( M4-0.7x8 ) W Sk 6
3 NV13 Nut LA L] 1
4 WF06 Washer LU 1
5 VMO5 Needle Bar E e 1
6 Sv227 Screw ( M4-0.7x5) LA 1
7 VMO7 Oil Wick HE 1
8 FL14 Seal #H 3
9 VMO9S Oil Wick Holder HEEE S 1
10 SF114 Screw (SM 9/64 -40x7 ) IR 1
11 FL19 QOil Fitter Cap BiHEE 1
12 SF127 Screw ( SM11/64-40x16 ) B Sk 3
13 RF28 Oil Ring (P42) O iR 1
14 FL20 Oil Filter IR HEE 1
15 FL21 QOil Fitter Connector TA VS B IR 1
16 VM16 Felt MR ( B 1
17 VM17 Suction Pipe EhE 1
18 VM18 Suction Pipe Bushing SEH R E 1
19 VM19 Oil Tube (3 x 5 x 490 mm ) e 1
20 VM20 Draining Pipe HEEEE 1
21 VM21 Oil Pipe Unit I Ve S 1
22 VM22 Qil Tube (Long) ,Complete Set WEHEE) 1
23 VM39 Qil Tube (Short) ,Complete Set WEHEE) 1
24 VM24 Oil Tube ( 4x6x135mm ) e 2
25 VM25 One-return Valve Unit 1B 1
26 VM26 Qil Tube (4 x 6 x 265 mm ) e 1
27 vM27 Qil Tube Joint , Two Way 8 [ e 1
28 VM28 Oil Tube ( 4x6x35mm ) VHE (4x6%35mm) 1
29 VM29 Qil Tube Joint , One Way Ay B 4
30 H1430 Lower Shatft Oiling Outlet B ih SR e B 1
31 VM31 Qil Tube (Middie) ,Complete Set GIg S R 1
32 VM32 Oil Tube (4 x 6 x 70 mm ) THE (4x6x70mm) 1
33 VM33 Lower Shaft Oiling Shower RIS L 1
34  SV141 Fitting Stud (Long) AR RR(E) 29L 1
35 H1435 Fitting Sud (Short) A E R 1
36 H1436 Dust-proof Plate 95053 1
37 VM37 Qil Sight Gauge FLEAFT 9
38  SV140 Fitting Stud ( Short ) iR () 9L 2
39  Sv2s3 Fitting Stud e VR 1
40 VM34 QOil Tube (4x6x33mn) T (4x6x33mm) 1

* Ref No. 41 to 69

..... See the following page



LUBRICATING MECHANISM AaLE AR A 14
Ref. Parts Amt.
No. No. Description i3 o7 £ i Reg .
41 H1441 Qiling Nozzle for upper bed VI 2
42 VM42 Suction Pipe IR S (3x5%200) 1
43 FL29 Tube Retainer BEE 2
44 H1444 Nut Oiling Recycle Tube A HERE (3%260mm) 1
45  H1445 Oiling Sponge IHAR(T) 1
46 WF04 Washer B 1
47  H1447 Fixed Belt BT 1
48 SVv268 Screw ( M6-1.0x16) [E25 9 2
49  H1449 Qil Sight Gauge S HEET 1
50 VM40 Qil Pumping Set TR 1
51 VM41 Oil Pump Driving Worm Gear THI R BE B R 6 1
52  SF228 Screw ( M4-0.7x4 ) IRk 2
53  VM40-11 Pump Upper Base HE T 1
54 VM40-32 Inner Gear Aim (7 6mm) 2
55 VM40-62 Outer Gear SR (¥ 6on) 2
56 VM40-21 Pump Inner Base HESE 1
57 VM40-31 Pump Lower Base MR TE 1
58 VM40-42 Inner Gear N+ (E 7.5mm) 1
58 VM40-52 Quter Gear HNEFF(E 7.5mm) 1
60 F1364 Center Shaft HE T8 1
61 VM40-2 Lower Base Washer HEEBSE 1
62 VM40-8 Qil Filter HE BN 1
63  VM40-9 Fitter Plate EHEEER 1
64 SVvV238 Screw ( M4-0.7x45) NE A% 2
65  SV237 Screw ( M4-0.7x40 ) B 2
66 NV12 Nut B 1
67 VM46 Qil Nozzle for Worm Gear R B e T 1
68  H1468 Felt R A 1
69 VM35 Qil Tube Clamp TR 2

X Ref .No. 1 to 40

----- See the preceding page.






COMPACT —SIZE SERVO MOTOR & ATTACHMENT

Ref. Parts
No. No. Description

1 F1604 Brackert B 1
2 F1602 Compact Servo Motor BE/NEE 1
3 RF06-1 Head Cover Seal Plug B 1
4 SF230 Screw (M5-0.8 x 12) R 4
5  MDAO0S0 Screw (M3-06x6) R 4
6 SF243 Screw (M6 - 1.0 x 25) A 3
7  F1607-1 Transmission Gear B R B 1
8 SV264 Screw ( M6-1.0x8 ) e 3
9 F1609-1 Synchronized Gear [E & EE)g 1
10 Svae1 Screw ( M6-1.0x8 ) e85 1
11 F1611 Synchronized Belt 6 5 (8l f7 7 1
12 F1612 Belt Guard RHEZEE 1
13 F1613 Vivration Absorb Plug HEBBE 4
14  MFL160 Screw ( M4-0.7x16 ) I 3
15 F1615 Foot Lift Lever BRI IR T AR 1
16 F1616 Solenoid Base B TR [ 72 B2 1
17 SF205 Screw ( M2.6-0.45x5 ) BE 3
18 VG56323 Stitch Plate MEER 1
19  H1226 Main Feed Dog & (uEE) 1
20 H1221 Differential Feed Dog ZEE 1
21 F1621 Safety Cover NEEZRE 1
22

23 H0215 Stitch Plate Support SH 248 1
24 14-19 Fabric Guide ( Left ) VEAER () 1
25 14-20 Fabric Guide ( Right ) MEBRESRCE) 1
26 V0L42-1 Differential Feed Dog ( Middie ) INES (B 1
27 H15627 Gauge Set For Covering Seam 3B AR SR AT A RE 1
28 H1528 Bottom Hemming Folder R 1
29 MDAO060 Screw (M3-0.5x6) I HR 1
30 H1530 Folder Stand T BEEE R 1
31 14-7 Screw ( M4-0.7x18) R L 1
32  F1404 Width Aadjuster EE:E S 1
33 F1405 Fabric Edge Guide ( Left ) VX% 1
34 GBo08 Screw ( M3-0.5x3.5) [E$41 1
35 H1535 Belt Guard (Top) FaE (F) 1
36 15-28 Screw ( M6-1.0x48 ) 0 3
37 15-24 Screw ( SM5/32) YN 3
38  H1538 Belt Guard R ERE 1



